
CUT 250 COLD SAW 
 

7/13/05 16 

Noise test 
In accordance with point 1.7.4f of the Machines Directive EEC 89/392 
 
-The microphone was located close to the operator’s head at medium height. 
-The equivalent continuous acoustic pressure level was 77,6dB (A). 
-The maximum level of the weighted instantaneous acoustic pressure C was always less than 130 
dB. 
NOTE: With the machine operating, the noise level will vary according to the different materials 
being processed. The user must assess the intensity and if necessary provide the operators with the 
necessary personnel protection, as required by law 277/1991. 
 

DRAWING 
NUMBER 

PART NAME PART NUMBER 

1 MACHINE BED AGC11070 
2 REVOLVING ARM AG190046 
3 REVOLVING ARM PIN AFC10029 
4 REVOLVING ARM LOCKING BRUSH AFC10030 
5 REVOLVING ARM LOCKING LEVER AG160022 
6 SCREW TCCE M8 81110080 
7 ELASTIC PIN 6 82504217 
8 COUNTERVICE AG940011 
9 DOWEL M6 5927 81132062 
10 BAR STOP ROD ANC10046 
11 BAR STOP ANC10046 
12 VICE AG940012 
17 OILER 5 82901005 
18 VICE HAND WHEEL 47100000 
19 ROLL PIN  82504217 
20 VICE SCREW AFC10058 
23 BURR-FREE PLATE AF940081 
24 SEAL FITTER SUPPORT FLANGE ANC10072 
25 SNAP RING 42 82610000 
26 TANK COVER FITTER AFB80043 
27 FITTER SUPPORT FLANGE ANC10071 
28 SCREW TCCE M5 64180 
29 WASHER 82100000 
30 COOLANT ON/OFF VALVE 88600000 
31 COOLANT HOSE 69102002 
32 SCREW TCCE M6 81110055 
33 COOLANT TANK SCREEN AFB80044 
34 SCREW TSPEI M8 81120074 
35 NUT M8 HEXAGONAL 81600008 
36 HINGE PIN 060A0010 
37 DOWEL M6 5927 81132062 
38 NUT M6 HEXAGONAL 81600006 
40 NUT M16 HEXAGONAL 81600016 
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41 HEAD LEVER AF190052 
42 HAND GRIP  44600001 
43 ANELLOSM 30-40-7 86001049 
44 KEY UNI 8X7 6604 82502082 
45 BLADE SHAFT AF190006 
47 BLADE SHAFT FLANGE PINS AFC10013 
48 BLADE SHAFT FLANGE AF19B006 
49 BLADE BOLT M12X30 LEFT HAND 

THREADS 
S1110136 

50 FIXED BLADE GUARD AG190086 
51 DOWEL M16 5923 81130102 
52 COOLANT TUBE AFC10091 
53 BLADE GUARD AH190087 
54 SNAP RING 60 82600000 
55 SCREW TCCE M6 81110055 
57 UPPER BLADE GUARD SUPPORT ARM AF19B090 
58 SNAP RING 10 82600000 
59 SAFETY GUARD SUPPORT PIN AF19B090 
60 LOWER SAFETY GUARD SUPPORT 

ARM 
AF190088 

61 SCREW TCCE M8 81110080 
62 PIN 4 82504165 
63 WORM WHEEL AB190042 
64 DOWEL M8 5923 M8x1.25 stock room 81130082 
65 WORM WHEEL RETAINING WASHER AFB8B037 
66 SCREW  M12 81110133 
67 NUT M16 HEXAGONAL 81600016 
68 WORM SCREW AF160010 
70 FRONT MOTOR FLANGE AHH80004 
73 MOTOR 3PH CE 74320104 
73.1 MOTOR 3PH NON CE 74300104 
74 MOTOR 1PH CE 74320103 
74.1 MOTOR 1PH NON CE 74300103 
79 HEAD GASKET AN160031 
82 TESTA AG190054 
83 REAR MOTOR FLANGE AHH80005 
84 MOTOR FAN 74310007 
85 FAN COVER AHH80006 
86 SCREW TCCE M4 81701 
87 BEARING 609 84101016 
88 PUMP CONNECTION BOX AG190044 
89 SCREW TCCE M5 72528 72528 
90 COOLANT PUMP 88141000 
91 SCREW TCCE M6 81110055 
92 OIL PLUG 88302002 
93 SPTING TOP CONNECTION 110C0012 
94 HEAD RETURN SPRING AFC10021 
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95 AUXILIARY RELAY 72300000 
96 REMOTE-CONTROL SWITCH 73401001 
97 FUSE HOLDER 73142005 
98 TRANSFORMER 30VA 73327011 
99 SOCKET CONNECTOR 73600005 
100 PLUG CONNECTOR 73600052 
101 SWITCH 2SP CE BRETER 1167 70221013 
101 SWITCH 1SP 1PH CE KEDU 70240000 
102 RESET PUSH-BUTTON 70101000 
103 EMERGENCY PUSH BUTTON 70101000 
104 ELECTRIC BOX 230E0017 
105 BOX COVER (NOT INCLUDED IN 104) NO NUMBER 
106 BOX GASKET D80E0306 
 ELECTRIC CONPONENT BOX 1PH 68240000 
 WARNING LIGHT 70651000 
 Capacitor  302020 
If you would like to order parts please contact: DAKE 724 ROBBINS ROAD, GRAND HAVEN, 
MI 49417 Phone: 800-937-3253 Web: www.dakecorp.com        
EMAIL: customersupport@dakecorp.com 
      technicalsupport@dakecop.com 
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